

# Stain Resistance Test Certificate

Wednesday October 11<sup>th</sup> 2017

Supplier: Terra Mater Hardwood Floors Pty Ltd (23-27 Rodeo Drive, Dandenong, VIC 3175)

Sample Description: 5mm RESI Vinyl Plank

Date Tested: September 2017 (Tested through FORAY Laboratories – NATA Accreditation 1231)

Test Method: AS/NZS 2924.2 part 15 “Resistance to staining test”

Resistance to Staining (Compulsory Test Solutions)	5mm RESI Vinyl Plank Test Results (Rating)
Group 1: Acetone – 24 hr contact time	5 – No visible change
Group 2: Coffee – 16 hr contact time	5 – No visible change
Group 3: 25% Sodium Hydroxide – 10 min contact time	5 – No visible change
Group 3: 30% Hydrogen Peroxide – 10 min contact time	5 – No visible change
Group 3: Shoe Polish – 10 min contact time	5 – No visible change
Group 4: 10% Citric Acid – 20 min contact time	5 – No visible change



Dr. Vyt Garnys  
PhD, BSc(Hons) AIMM, ARACI, ISIAQ  
ACA, AIRAH, FMA  
Managing Director and Principal Consultant



Nick Joy  
BSc(Hons)  
Consultant



Tuan Duong  
B. Eng. (Chemical)  
Consultant

CV170911